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Name Lithium-ion polymer battery Brand i [ﬁ \
25 HCP281314NZC SR AR / |
Type Original tested type
PRFRELE (V) 2t/
Nominal voltage X Capacity/energy SORTERS
\ A 78 FLEE B R HL Ao
Des;:ﬁfition Rechargeable Li-ion single cell ffcﬁﬁ éﬁ: /
P battery
y I:" 01 Ade z I:l:lg‘j 9}\3:_
il [ELv ﬁi fﬁ)()({fifu_aé 7o
}ﬁ%(kg) 0.000973 IhAL silvery and yellow
ass- Appearance ] o>
aluminum-plastics shell
P3R5 B Test information
F IR 4 IR H
B kel 1121070617 lgsial el 2021-09-03
Original test report No. Date of test report
AR AE Beor[E GRABS MbsddE T 4 38.3 & UNITED S
Test standard | NATIONS Manual ofj Tests and Criteria 38.3 i e i
T.1 i AL " T.2 il LU e
Altitude simiilation Eft Passed Thermal test &ft Passed
3 HiRzh il ' T4 ikl
Ti’?lfrﬁifiﬁ 1% Passed % g;if i &% Passed
T.5 SR RRLER = T.6 Ht I A
External short circuit & Passed Crush At Passed
T.7 R A T.8 S il I A -
Overcharge &4t Passed Forced discharge & Passed
383.3(f) / 38.33 (g) /
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Statement

LA E AL EA & (SRR L HE) B.
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2. IO WL FENF AL
Copies of the test summary are invalid.
3R MR T T R B T A AR5 TR AL
The test summary is invalid without the signature, name and title of the signatory.
45050 MEER OE R
The test summary is invalid if it is blotted out.
SARERLIEBmE, AR ZHHKHTE.
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6.1 50 L 2 Hh AR AOAS I S5 R, U BT e it 2K
The conclusion of the test summary is only valid for the tested sample.
7. IR LA b SONHE, SES00A () U, & RAEMRES, B ELFSOCA A
The ’test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.
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